ASSEMBLY NUMBER
8587 for 21°
8588 for 24°
10429 for 27°
9290 for 43°

9234 for 43°

Weldment Only
8449-121 21°
8449124 24
8449-127 27
8449.143 43°

-

9619 8511

Optional Secondory Nozzle Components

wf] :
o o |
6087 ga97 / -

8511

10017 for 21°, 24° & 27°

BODY ASSEMBLIES, SR150

part number

10017
6089
6931
8311

8328
8329
8448
8449121
8449-124
8449-127
8460
8511
8665
9234
9289
9619

OPTIONAL SECONDARY NOZZLE COMPONENTS

6059
6089
8497
8511

description

Shaft, Trip Lever — SR150 21°, 24°, 27°
3RN Plug

Pin, Coiled Spring, .125 x .75"

Screw, #8-32 x .375"

Self-Tapping Pan HD

Label, Warning — English, Spanish
Label, Warning -— German, French, Swedish
Bracket, Stop — SR150

Tube & Elbow Assy, 21° — SR150
Tube & Elbow Assy, 24° — SR150
Tube & Elbow Assy, 27° — SR150
Gasket, Elbow — SR150

Gasket, Sec Noz Elbow — SR150
Screw, .25-.20 x .375" Hex HD Cap
Shaft, Trip Lever — SR150 43°

Tube & Elbow Assy, 43° — SR150
Plate, Cover — Secondary Elbow Port

Screw, .25-20 x 1.25” Hex Hd Cap
3RN Plug

Elbow, Secondary Nozzle

Gasket

10



NELSON SR150 BIG GUN

L
@ 10070-001 (includes 8272)
.

8589 SHIFT LEVER ASSEMBLY, SR150
part number description B o o L o e
6045-001  Ring, Retaining — Internal b e |
6048 Seal 1
6054 Bearing, Ball S R = A !
6064 Nut, 5/16-18 1 ASSEMBLY NUMBER 8589 |
6580 Insert, Rest Pad 2 M 6580 "
7029 Washer, Lock, 5/16" 1 e 6 i i
8139 Bumper 1 © o _J
8197 Pin, Shift 1 65808
8326 Spacer 1 :
8394 Lever, Shift 1 :
. @ 6064 |
: ©7029 |
6714 | ﬁ 8197
© 8409
g311
T17T
> W
s S €O 8265
: 8320 i ©8323.004
: L | I
: S 8410-003 for 21°, 24° & 27° !
] W O —— | ] (c ) i ——
] | I
8417 8470 8446 : Nl I } [ | I i
| 8966 T I
| 8282-001 :
1 O 2 ;
; [ 828 |
XXXX TRIP LEVER ASSEMBLY, SR150 I :
6714 Pin, Cofter, .062 x .50" 1 : © s AP
8193 Pin, Stop — SR100 1 ! (’O) 8317 \ ]
8276 Shaft, Roller 1 | = \‘, :
8277 Roller — SR100 Trip 1 ! '
8281 Spacer, Trip Lever — SR100 1 | ASSEMBLY NUMBER 8277 for 21°, 24° & 43° :
8282-001 Follower, Trip Spring | 8451 for 21°, 24° 10463 for 27 = :
SR100 (machined) 1 1 9288 for 43° 5714 i
8317 Seal, Trip Lever — SR100 1 | 8451-003 for 27° - 3%9 :
8320 Pin, Coiled Spring, .094 x .50" 1 O S T .. D0 '
8321 Bearing, Ball — 8 x 22 x 7 mm 2
8409 Washer — SR100 Roller 1
8410.003  Lever, Trip — SR150 Die Cast 1 = @@ o)
8966 Washer —Trip Lever 1
9240 Lever, Trip — SR150 43° 1 9039 6371 8432
10463 Roller, Trip — SR150 27° 1
ﬁjﬂ: E(@ i oﬂ

9039 6371 8431



~ NELSON SR150 BIG GUN

‘%

(xeFco

@ll-
@

() 6565
6563(_) 10067-001 (includes 6563)
8316 COUNTERWEIGHT ASSEMBLY, SR100 © 6603
part number description aty.
6598 Bearing, Ball 1 ("18327-001
6600 Seal, Oil 2 ‘ B T
8125 Counterweight — SR100 1 6600 == ASSEMBLY NUMBER 8316
e Tauaaaiass :

8571 DRIVE ARM ASSEMBLY, SR150 . 6598 @ '.stms i g
6580 Insert, Rest Pad 1 . 6600 Vi ‘ i
6598 Bearing, Ball 2 : Q. -
6600 Seal 2 o o L SR o e s o o
8139 Bumper 1 ) = ,“"607
8364 Arm, Drive 1 i 7
8570 Ring, Retaining — Internal 1 ; CJ 8570

o
® 6060 ®

Resis L

]

]

i

I

| — \ 8139
! \ oty

I

|

FINAL ASSEMBLY COMPONENTS, SR150

8465 8433 | 6818

6060 Nut, .25-20 2

6371 Clamp — SR150 2 ‘

6565 Ring, Retaining, -125 Basic Internal 2 |

6603 Nut, .438-20 Special 2 ik

6607 Spacer — BRKT to CWT — F100 1 v

6607-001 Spacer, Coated — BRKT fo Drive Arm 1 ! | T 6607-001

6714 Pin, Cotter, .062 x .50" 1 1

6818 Screw, .25-20 x .75" Hex HD Cap 3 !

8263 Cap, Trip Lever — SR100 1

8265 Gasket, Trip Lever Cap — SR100 1

8311 Screw, #8-32 x .375" )
Self-Tapping Pan HD 2 © 6603

8323-004 Ring, Retaining, -31, Basic External 1

8323-017 Ring, Retaining, -66, Basic External 1 % .

8327-001 Spogcer, Coaie% — Drive Arm to CWT 1 6563:‘“.3‘" 10067-001 (includes 6563)

8354 Vane, Drive — SR150 1

8408 Screw, .312-18 x .875" Hex HD Cap 4 N

8409 Washer — SR100 Roller 1 /) 6565

8417 Stop, Trip Spring 1

8431 Stop, CW — SR150 1

8432 Stop, CCW — SR150 1

8433 Weight, Drive Arm — SR150 1

8446 Guide, Spring — SR150 1

8465 Shaft, Drive Arm — SR150 1

8470 Spring, Trip 1

8904 Washer, Spring Lock, 1/4" 1

9039 Flex Handle Assembly 2

10067-001 Cap Assembly, Arm Bearing 2

10070-001 Cap Assembly, Shift Lever 1



LT 8372

e 8373

emm———— 548

’:} 10068 (includes 6548)

ey B 7 5001

[ | o o

8408
8459 (includes 8473) //‘“ﬂ\\
b o N\
N
(o] ) O |}
f
[ ] 8371 N /
\, O 4
§ 3 8400 e
] 8460

[ Jeass §3333%
#3383

8474
8461
ASSEMBLY NUMBER

8458 NELSON FLG. CONN.

8405 8794 METRIC FLG. CONN.
10323-001 ANSI/DIN FLG. CONN.
8461
I

\ NELSON

METRIC | ANSI/DIN
\ FLANGE | FLANGE | FLANGE
10069° | 10071 | 10322-001°
8462 10153-001

| 1 B462

* flonge ossembly includes 8475

NELSON SR150 BIG GUN

BEARING ASSEMBLY HD150

6253
6548
8371
8372
8373
8400
8405
8408
8459
8460
8461
8462
8473
8474
8475-001
10068
10069
10071
10153-001
10322-001

MOUNTING
6023
6024
6081
9004
9005

1111

Bearing, Ball

O-Ring -230

Brake

Seal, Upper

Seal, Center

Cover

Housing

Screw, 5/16-18 x 7/8" Hex Hd Cap
Stem Assembly

Gasket, Elbow

Gasket, Housing

Screw, Hex Cap, 3/8-16 x4 1/2" LG.
Seal, Dust

Spring, Brake

O-Ring -338 w/ Grease & Graphite
Retainer Assembly

Nelson Flange Assy

Metric Flange Assy

Screw, 3/8-16 x 4.50” Hex Skt Hd Cap
ANSI/DIN 3” Flange Assy

— ] b ot it PY it G Y e b i et i ks il sk R

HARDWARE

Gasket, Flange

Bolt, 3/8-16 x 1 1/2" LG.

Nut, 3/8-16

Screw, M8 x 1.25 x 25 mm Hex Hd Cap
Gasket, Metric Flange

- OO~ O =

FLANGE GASKET AND FASTENERS

FOR GUN MOUNTING

L1 6024
©© 6081

10



